
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
CEO 
Samcon Associates 
Nestle Ltd Pakistan Farm Shukhekee. 

 
Reference # CED/TFL 5653 (Dr. M Kashif)     Dated: 11-09-2024 
Reference of the request letter # SAM/NESTLE/SKF/24/13  Dated: 11-09-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.367 3 0.370 0.11 0.108 3200 5000 64200 65470 100200 102300 1.00 12.5 

 

2 0.365 3 0.370 0.11 0.107 3200 5000 64200 65760 100200 102800 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
 Resident Engineer 

NESPAK 
Renovation of Gaddafi Stadium Lahore Project. 

 
Reference # CED/TFL 5654 (Dr. M Kashif)     Dated: 11-09-2024 
Reference of the request letter # RE/GSRP/4521/04/MH/9   Dated: 10-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 4.232 10 1.259 1.27 1.244 36200 54000 62900 64140 93800 95700 1.60 20.0 

2 4.280 10 1.266 1.27 1.258 34800 52600 60400 60960 91300 92200 1.50 18.8 

- - - - - - - - - - - - - - K
am

ra
n 

S
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el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#10 Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division No. 3 
Lahore 
(Strengthing of Specialized Health Care & Medical Education Department Lahore.)  

Reference # CED/TFL 5665 (Dr. M Kashif)    Dated: 12-09-2024 
Reference of the request letter # 1117/III    Dated: 01-08-2024 
Tension Test Report (Page – 1/1) 
Date of Test  16-09-2024 
Gauge length  2 inches 
Description  Steel Plate Steel Strip Tensile Test as per ASTM A-36     
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 (mm) (mm) (mm2) (kg) (kg) (MPa) (MPa) (in) 
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1 26.80x0.58 15.54 440 660 278 417 0.80 40.00  

2 
0.60 

26.60x0.60 15.96 460 660 283 406 0.80 40.00  

3 27.20x5.05 137.36 4400 6400 314 457 0.70 35.00  

4 
5 

27.10x4.95 134.15 4500 6400 329 468 0.60 30.00  

5 26.90x5.95 160.06 4600 7000 282 429 0.80 40.00  

6 
6 

27.10x6.01 162.87 4600 6900 277 416 0.90 45.00  

7 27.20x8.05 218.96 7100 10300 318 461 0.70 35.00  

8 
8 

27.10x7.96 215.72 7100 10200 323 464 0.70 35.00  

9 27.10x11.98 324.66 9500 14800 287 447 0.80 40.00  

10 
12 

26.70x11.95 319.07 9300 14300 286 440 0.90 45.00  

11 27.40x15.95 437.03 14000 20100 314 451 0.90 45.00  

12 
16 

`27.00x16.03 432.81 13800 19900 313 451 0.80 40.00  

Only Twelve Samples for Tensile Test 
           

Bend Test 

 

 

 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 To, 
 Garrison Engineer (Army)-I 

Gujranwala 
“CA No. ENC-A-80/2024 – Const 1 x 192 Men SM Bk, 91 Sig Bn Gwa Cantt.” 
(M/s HMA Associates & Co.) 
 

Reference # CED/TFL 5667 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 6180-2803/17/E-6    Dated: 27-08-2024 
 
Tension Test Report (Page # 1/3) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

A
ct

u
al

  

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.377 3/8 0.376 0.11 0.111 2800 4100 56200 55690 82200 81600 1.40 17.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - - 
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- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
 Garrison Engineer (Army)-I 

Gujranwala 
“CA No. ACE-Gwa-09/2024 – Const of 2 x MT Shed Size (110 x 20) for 91 Sig Bn and 
97 Sig Bn at Gwa Cantt.” (M/s H.S Const Co.) 
 

Reference # CED/TFL 5667 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 6180-2806/17/E-6    Dated: 12-09-2024 
 
Tension Test Report (Page # 2/3) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.374 3/8 0.374 0.11 0.110 3600 4500 72200 72190 90200 90300 0.90 11.3 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - - 
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
 Garrison Engineer (Army)-I 

Gujranwala 
“CA No. CEA/CZ-85/2024 – Const of 1 x JCO Club for Sig Bn Gwa Cantt.” 
(M/s A.M Brothers) 
 

Reference # CED/TFL 5667 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 6180-2802/22/E-6    Dated: 12-09-2024 
 
Tension Test Report (Page # 3/3) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.355 3/8 0.365 0.11 0.104 4300 4800 86200 90730 96200 101300 0.50 6.3 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - - 
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Highway Sub Division 
Burewala. 
(Rehabilitation of Gaggoo Sheikh Fazal Road Length = 15.00 km (Taken Length 12.90 
km)(Phase IIConstruction of Pile Foundation Bridge Over Pakpattan Canal) District 
Vehari.)   

Reference # CED/TFL 5668 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 529/SDB     Dated: 03-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3/8 0.369 0.11 0.107 3800 4600 76200 78190 92200 94700 0.80 10.0 

 

2 0.365 3/8 0.369 0.11 0.107 3600 4500 72200 74030 90200 92600 1.10 13.8   

3 4.341 10/8 1.275 1.27 1.276 37800 63200 65600 65300 109700 109200 1.60 20.0  

4 4.345 10/8 1.275 1.27 1.277 38200 63400 66300 65920 110100 109400 1.30 16.3  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only four samples for tensile and two samples for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

10/8" Dia Bar Bend Test Through 180º is Satisfactory 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Gulberg City Centre (GCC) 
Gulberg City Centre, Gulberg II, Lahore. 

 
Reference # CED/TFL 5669 (Dr. M Kashif)    Dated: 13-09-2024 
Reference of the request letter # Nil     Dated: 12-09-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.367 3 0.371 0.11 0.108 4400 5000 88200 89850 100200 102200 0.80 10.0 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Manager Construction 
Aziz Fatima Medical & Dental College Faisalabad 
Canal View Hospital Faisalabad. 

 
Reference # CED/TFL 5670 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # Nil      Dated: 11-09-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024  
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.371 3 0.373 0.11 0.109 3700 4900 74200 74830 98200 99100 1.00 12.5 

2 0.368 3 0.371 0.11 0.108 3600 4900 72200 73280 98200 99800 1.10 13.8 F
F
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el

 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Public Health Engg: Sub Division 
Kasur 
(Construction of PCC, Soling, Tuff Tile etc at UC Bhagyana and Adjoining Abadies 
Tehsil & District Kasur. 
   

Reference # CED/TFL 5671 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 34      Dated: 27-06-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.368 3/8 0.371 0.11 0.108 3400 4700 68200 69310 94200 95900 1.30 16.3  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Public Health Engg: Sub Division 
Kasur 
(Construction of PCC, Soling, Tuff Tile etc at UC Pial and Adjoining Abadies Tehsil & 
District Kasur. 
   

Reference # CED/TFL 5671 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 32      Dated: 27-06-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.368 3/8 0.371 0.11 0.108 3500 4500 70200 71360 90200 91800 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile test 
               

Bend Test 
  

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Garrison Engineer (Army) - II 
Lahore Cantt. 
(ENC/A-48/2024 “Const of 1 x MIC Igloo at LOMAD Regt Lhr”) 
   

Reference # CED/TFL 5672 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 6003/173/E6    Dated: 02-07-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
 

W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

G
ra

d
e 

1 0.370 3/8 0.372 0.11 0.109 3600 5300 72200 72880 106200 107300 0.90 11.3 40 

2 0.375 3/8 0.374 0.11 0.110 3600 5200 72200 72080 104200 104200 0.80 10.0 60 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile test 
               

Bend Test 
  

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy Dir Dev 
Defence Housing Authority, Gujranwala 
“Sector - D.” 
   

Reference # CED/TFL 5673 (Dr. M Kashif)     Dated: 13-09-2024 
Reference of the request letter # 111/DD/Lab/D/160   Dated: 12-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 4.239 10 1.260 1.27 1.246 41600 57000 72200 73590 99000 100900 1.40 17.5 

 

2 3.971 10 1.219 1.27 1.167 43000 54400 74700 81190 94500 102800 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#10 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
7 Canal Developers 
7 Canal Residential Apartment Buildings 

 
Reference # CED/TFL 5674 (Dr. M Kashif)    Dated: 13-09-2024 
Reference of the request letter # Nil     Dated: 13-09-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.377 3 0.376 0.11 0.111 3300 4600 66200 65630 92200 91500 1.00 12.5 

 

2 0.373 3 0.374 0.11 0.110 3500 4800 70200 70300 96200 96500 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Director PMO 
University of Management and Technology 
“Exhibition Building” 
(Riz Builders) 

 
Reference # CED/TFL 5675 (Dr. M Kashif)     Dated: 16-09-2024 
Reference of the request letter # EXB-1/01     Dated: 12-09-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.371 3 0.373 0.11 0.109 3400 4700 68200 68760 94200 95100 1.00 12.5 

2 0.375 3 0.375 0.11 0.110 3800 4900 76200 75960 98200 98000 1.10 13.8 H
u

n
za

 
S

te
el

 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer, 
Orbit Developers Private Limited  
The Spring Atrium, Gulberg Lahore. 

 
Reference # CED/TFL 5676 (Dr. M Kashif)     Dated: 16-09-2024 
Reference of the request letter# NIL      Dated: 16-09-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  16-09-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.370 3 0.372 0.11 0.109 3900 5800 78200 78950 116300 117500 0.90 11.3   

2 0.377 3 0.375 0.11 0.111 3600 5400 72200 71660 108200 107500 1.00 12.5  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
QA/QC Manager 
Future Developments Holdings (Pvt) Ltd. 
Development of Capital Smart City 
(Adventure Arena) 

 
Reference # CED/TFL 5678 (Dr. M Kashif)     Dated: 16-09-2024 
Reference of the request letter # FDHL/CSC/9/2024/323        Dated: 16-09-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  16-09-2024 
 Description  Galvanized Steel Core Wire (Rope) Tensile Test   
 
 

Nominal 
Diameter 

Measured weight Breaking Load 

S
r.

 N
o.

 

(mm) (kg/m) (kg) R
em

ar
k

s 
/ C

oi
l N

o.
 

1 16 0.96 14700  

- - - -  

- - - -  

- - - -  

- - - -  

Only one sample for Test 

     

 


